B w2 4z snim

JACK SEWING MACHINE

I HTTP://WWW.CHINAJACK.COM l




Z1~80| 0Ll 06~G'y | L8~€8
av80-MB89s8
Z1~80| 011 06~G¥ | L8~€8| 6€~9¢€ v'6 8ve 8v80-8958
a4.0-M89s8
Z~80| 0L 0S~Gy | L8~€8| L'€~8C 18 92 Q420-8998
gas0-M89s8
Z1~80| 0Ll 0S~Gy | L8~€8| G€~T€ g8 062 aNG0-8958
g3€0-MB958
Z1~80| 0L 06~Sv | L8~€8| 6€~9€ 68 8vz g3£0-8958
= g920-M8958
Zi~80| 0L 0G~SY | L8~€8 | Lv~¥V 8'6 rANA 8820-8958
— —— — a210-MB9G8
Z1~80| 0L 06~Gy | 28~€8| L'S~8¥ | <COL v2e g910-8958
| AT | = S| Ty | ooo
(ww) suolsuswiq uauisnlpy 8958 ¥ WGE W ke  89G8

- 16 —




% 1F k% A
Parts Book

8568-(1) 8568-(6)
8568W-(22)|  [8568W-(20)

2/

8568-(9)
8568W-(21) I
1
l
R ¢
Ee--""
.
8568W-(19) [
11 Bum gl 2
oy o
3 &
B
e 2

15 4

-17 -



{51 / Bushing Assembly

= e P
Fi(? P::ts I;I?o. Rﬁ.;aﬁ-.;?o. # i Description N%mir

1 30101003 250215-2 i machine frame 1

2 30103036 FERPIR FRiEER | bushing 1

3 30103037 6 S 1 bushing 2

4 30103042 210297 OR590%3 Eodi] bushing 3

5 30103018 A FER bushing 1

6 30103039 250141 PR FFRIE bushing 2

g, 30103017 GHFFEER | bushing | 1
T7% Joows | [ owm | oms | 1]
(9 [soms03 | | AR BN | bushing | 1 |

10 30103035 JE A £ bushing 1

11 30122039 e plug 1

12 30103021 250135 25 -l S bushing 1

13 30103010 EREH bushing 1

14 30103019 biaka gt IRy ] bushing 1

15 20103014 sk VSRS ] bushing 3

16 30121001 255020 il pipe 1

17 P03005 #4x8 pin 1

18 20622019 210586 M plug 1

19 30103077 Fe B h 22 1 bushing 1

20 30103079 2 30 % A2 [ bushing 2

21 30103078 RS A bushing 1

22 30101073 NNl machine frame 1

T T AR HE o BT e AR B L BGER F R
(W) Fm Il % 1.

_18_




._.19__



— 5 / Frame Assembly

ﬁ;; szilq:ts I:J'o‘ Rﬁfa{rtqil\‘l’o. # Fi Description Nﬁutmiaﬁzr

1 301530001 250117 HLoTHRET shoulder pin 4

2 30111001 206590 FiitE 73 oil level gauge 1

3 30122004 240228 Mt plug 1

4 30122006 240052 M plug 4

5 30122008 208173 HLHES] plug 3

6 30122005 240110 iES) plug 1

7 HO1001 240001 408 18 ring 3

8 30112001 255002 & 1h 14 filter 3

9 30112002 250020 % cover 1

10 $01002 7017 B2ET M4 x 6.5 screw 2

11 30122010 240127 Mg mark 1
12 [Rrozoor | 210679 | WET25%x4  |pm | 4|
13 [s0137001 | 250233 [ pomm | sicker | 1 |

14 30122007 205088 B plug 1

15 S01004 7019 e M4 x 7.8 screw 1

16 WO01001 25350332 g 4 washer 1

17 S12004 4556 BEET M6 x 10 screw 2
| 18_ - _@1_?)1_06_3 L=374 sticker 1
19 [sow0s [T [ we sicker | 1 |
(20 o206 | [ wEE sicker | 1 |

21 | 30137004 | [ I sicker | 1
22 [ 30101005 | 250003 | Fism top cover plate (right) | 1 |

23 L02001 7084 B FE M4 x 8 screw 8

24 30122003 250004 T i fi gasket 1

25 30101004 250069 Tk top cover plate (left) 1

26 30122002 250020 TYikx gasket 1

27 30131003 250215-2 Egagnt name plate 1

28 001001 ORI 15 x 2.65 oring 1

29 S05001 24T M10 x 27.5 screw 4

30 w02003 #E 10 washer 4

31 30226004 iy pin 2

32 P02001 4 pin 1

33 30101068 Tk top cover plate (left) 1
T U AR 2R I AN o L S Y

(W) s Jidh % i1t

=) =




-21 -



. ESEHAt / Cover assemblies

Fs | Y BE(FS 5 Desering ¥ it
NO Parts No. Ref.Part.No. Fi SCiTphion Number

1 30101072 250016-AUD B A (et ) arm cover (left) 1

2 301811001 5242 BL3J /i i W T screw 1

3 30122014 250017 BL I S o B o ring 1

4 S01003 7021 BEET M4 x 12 screw 11

5 30128001 240263 Eic washer 1

6 30101006 250149 % (Wi arm cover (top) 1

7 30122012 240226 % plug 1

8 20711002 179107-05 ks oil sight window 1

9 30122013 250019 - B oring 1
[ 10 _[sou0s __[s0021up _ _[ehegE | necdle barcover _ _ _ | _ _ 1 _ _ |
u__[somzos2 | _ [ i | neediebarcover _ _ _ [ _ _ 1 _ _ ]

e 01004 7019 WLET M4 x 7.8 screw 3
B SRS LN RE—— PR | thread ake-upguadassy | _ 1 _ _ ]
ZN VT N N 77 . | thread akeup guard | 1
[ a5 [sowposa” D D [Emmpe [ fegerguad |1
RN O wirmax7 _ __ _ [seew | _3_
[ v " [woweor -7 [ems ] washer _ _ _ _ _ [ __3_ |
[ s [som2oss | wx | backet | 1|

T T o T [ soisuooz ~ [ T [ e screw 1
2 _louzes | 250023 (RS fmemekepoge _ b e dis o

2 301811002 | 7052 P screw 2
22 300135 250005 WEERH (tik) | looper thread guide cover | 1 |
T T30 T [ wotoos |~ T [20m924° T " [msme | washe _ _ 1]

T 54- I SBII_IO(M_ - _25_0052_ - _&'i’e#lgi - i puller cover T 1

25 301811003 7075 e BT screw 2

26 301530002 7089 S e BT SCrew 1

27 30127001 250051 i o % flat spring 1

28 S01002 7017 5T M4 % 6.5 screw 2

29 S01007 7023 PHET M4 x 13.5 screw 2

30 30122015 210025 IR cushon 2

31 W01004 204585 Hig 5 _ washer 2
" 32 [soon [ 7024 [wErmsxo_ | srew [T 27 7]
T 337 T [somme0sn T [ 250257 [Abumkmm | eyeguad | 1 |

34 S01006 BEET M3 = 4.5 screw 2

35 Wwo01002 #iE 3 washer 2

36 30112005 250256 g bracket 1

37 WO03001 #iE 6 washer 2

38 301520001 7066 o VA 1] o R E T screw 1

39 30112004 250255 e s bracket 1

40 S01004 7020 ¥EET M4 x 7.8 screw 2

41 W01001 303448 #HhiE 4 washer 2

42 30137005 Akt e sticker 1

43 30337001 bR sticker 1

44 300136 250011 i EE s (i) arm cover (top) 1

45 300657 [t (miiE) brachet 1

46 S01003 HEET M4 = 12 screw 4

47 30101070 HLI s arm civer (left) 1

48 30122034 Bl Je s O ring 1

49 30101069 b arm cover (top) 1

50 30122035 I e 4 O ring 1

51 30101071 1 HiAE eccentric 1

52 30101075 - bracket 1

- 22 —




_23_



= . 584 4% / Cloth plate assemblies

=) ;z‘ (SN ]
Fio% Pﬂ':ts 1130. Rﬁ.gﬁﬁo. # i DSt N%mir

1 S01005 7020 BAET M4 x 10 screw 3

2 S02001 7043 PEET M4 x 6 SCrew 1

3 300139 250052-BSD | A4k (W{#E) | bed cover(left) 1

4 300137 250074-ASD | fifkf i (Wi ) | bed cover(right) 1

5 501003 7021 BEET M4 x 12 SCrew 6

6 30115001 250071-91 bR cover 1
| _7__|300138_ | 250039-SD__|Mim#ift (W) | sidecoverassy L __1___
| 8 [ 301520004 | 250037  _ _|WABEE  |seew | 1]
| _9_ _|30128036_ _|20m91 _|#sEEE | spring ___ __ | __2__ |
| _ 10| 301520005 | 250038 _ _|#RET _____ | pin _______|__1__ ]
| 1| sw001_ | 4535 | WETMIx4  |seew | 2]

12 S01002 7017 BEET M4 x 6.5 screw 2

13 30122015 210025 il 78 B e £ cushon 2

14 301830002 | 7089 7 0l 25 S AR ET screw 1

15 N01001 4821 2Bk M4 nut 1

16 30112008 250047 Pk bracket 1

17 S01004 7019 BRE] M4 x 7.8 screw 2

18 30127002 206023 il 55 3§ flat spring 1

19 30101072 gHm bed cover 1

20 30127026 AENEES bed cover |

21 20528017 e washer 3

22 30101013 il 225 B cover 1

23 30111020 Z&aw bed cover 1

24 30111021 %68 bed cover 1




-25 -



PY. FHiEfE / Hook shaft asscmblies

3 oL .o (o
h;oJ Pflts No. Rﬁ'.l;aﬁ:.;]jo. # i Description N%ml;ﬁir

1 30102049 250501B-91 T~ crankshaft assy 1
2 3010500100 | 2505009-92 | EEFFEHTF connection assy 1

(37 [sowos  [7015 [ W M3Sx13 | sew |4 |

T % " [0104002 | 252008 | Pk | aswe | 1 |
5 S05002 4534 PET M6 % 0.75% 152 | screw 1
6 $12002 4545 PET M3 x 4 screw 1
‘) 30103004 250506 B e joint 1
8 $12003 4555 BEET M6 x 7 screw 2
9 S10003 4547 PEETM6x0.75%x5 | screw 12
10 3012400300 | 250508-91 il Bk bearing 1
11 30103006 250508 SRR bushing 1
12 30103008 250543 EEIES bushing 1
13 3012400400 HESETIVS bearing 1
14 30125001 250511-1 T 4k ] 240 48 gear(lower) 1
15 30103009 250530 BhkE bushing 1
16 B01003 250504-91 fafi7k 6304Z bearing 1
17 301811004 4019 b SLMRET screw 1
18 W02001 202286 #HE 5 washer 1
19 30108001 250514 &8 cover 1
20 S01004 7019 PEET M4 x 7.8 screw 2
21 30101015 250515 BT machine puller 1
22 S10009 4541 BEET M6 x 8 screw 1
23 S$12001 4556 B2ET M6 x 8 screw 1
24 30128005 240126 H washer 1
25 S05003 4501 BEET M5 x 10 screw 1
26 30102003 250507 T Jakh shaft 1
27 001001 206837 OXIE 15 x 2.65 o ring 1
28 30135002 206050C EEZ timing belt 1
29 30126001 250525 W adjusting bar 1
30 30109001 201074 X guide 1

- 26 —







. F&hsfF / Main shaft asscmblies

=1 23 % 24 :
F?NOJ Pzﬂis l\Jk). Rﬁ'.ga{:;o. # B Deskription N%mir
| 30104004 250526B92 EHF it 44 motion assy 1
2 S10004 4592 BEET M8 x | x 12 screw 2
3 S01011 7028 WEET M5 < 10 screw 2
4 S08001 7153 #EET M6 % 0.75 x 3.5 | screw 1
5 S11001 7152 ET M6 x0.75%x6 | screw ]
6 30103015 250526 Rk bushing 1
7 30102005 250517A 4k crankshaft 1
8 3010500300 | 253500-92 HEATALITE connection assy 1
9 S01003 7021 PEET M4 x 12 screw 2
10 S01008 7015 BRET M3.5 % 13 screw 2
11 30104006 253501A B W crank assy 1
12 S05002 4534 BEET M6 x 0.75 x 15.2 | screw 1
13 30103004 250506 i ES joint 1
14 $12003 4555 #EET M6 x 0.75x 7 | screw 3
15 S10003 4547 BEET M6 x0.75%x5 | screw 11
16 30109003 250524 - %ih °F- by LR balance weight 1
17 $10002 4514 BEET M5 % 5 screw 2
18 30102006 250518-91 il shaft 1
19 3012400400 | 250529-91 HIESEIRS bushing 1
20 30103012 250529 k£ bushing |
Al 30125002 250521 Rl AR gear(upper) 1
22 3012400400 ESETITS bearing 1
23 30103014 250528 RhkLs bushing 1
24 B01005 Hhr& 6203 bearing 2
25 30102007 250519 Jri % shaft 1
26 30101016 250523AUD | B8 (Z4f5) handwheel 1
27 S12001 4556 BRET M6 x 8 screw 1
28 $10009 4541 BEET M6 x 8 screw 1
29 W01004 204585 g 5 washer 1
30 S05004 4501 WRET M5 % 14 screw 1
31 30104033 FHAT 4 motion assy 1
32 B12001 s plug 1




8566- 5
8568W- 28

2HEH(2-needle)

3t EH(3-needle)

- 20 —




5. ¥HFF10: / Needle bar asscmblies

= = P
H;T(? Pi:rts I:To. Rﬁ.l;aﬁ:.l\;o. # Fi Description N%ml;i;r

1 30102008 251000-91 EF AT 1
3 301511005 5325 BT 4L ISR ET 1
4 30105005 206052 EF AT AT link/needle bar drive 1
5 30102010 206053 EHFF LEFT il pin 1
6 B07001 240098 bk 8 x 12x 12 needle bearing 1
7 30128006 240101 BFFF VEFT Rl washer 1
8 30109004 206063 ARIRCES block |
9 30109005 206062 i P guide bloce/needle bar 1
10 301511024 7082 P G R ERET screw 2
11 S01003 7021 BEET M4 x 12 screw 2
12 30127003 251009 EHHE latch 1
13 30123002 179040-05 Tl psponge 1
14 30134001 257518-56 3565 needle holder 1
15 $10005 4554 BR%ET M3 x3 screw 2
16 S10005 4554 BRET M3 x 3 screw 3
17 30115002 356 B needle plate 1
18 301817001 5373-HC EHARET screw 2
19 30109006 251007 FHBUE bracket 1
20 S01004 7019 BEET M4 x 7.8 screw 2
21 30134006 240%F needle holder 1

30134004 248%F needle holder 1
22 30122018 240123 o7 4 B cushon rubber 1
23 20523003 202176 ek oil wick 1
24 30112009 206524 MLRFE oil wick retainer 1
25 30102009 206061 FHAFEL |
26 30102067 EHFT |
27 30105020 FHFFEFT 1
28 30102069 EHFFEEFTHY I
29 30109027 EFFF T ER 1
30 30123019 EHFFahES !
31 30109022 iYL 1
32 30123020 b ah s 1
33 30102068 ALk 1

- 30 -




-31 -



£. $%FB1E / Needle guard asscmblies

: B : | Fpf
r$NC? Pzg—ts :0. R%’ l;a{i 1\;0. # i Descripion N%ml;ﬁi:r
1 B01001 7k 6004 eccentric assy 1
2 S10006 4539 B2ET M5 x 6 screw 2
23 3010500600 | 255501-92 HEFFALIE connection assy 1
4 S01008 7015 BEFT M3.5x 13 screw 2
5 301511024 7082 WG R ET screw 1
6 30104007 306093 AE crank 1
7 301812001 5084 Hh R ET screw 2
8 30126003 205495 i pin 1
| o _|oozon | 251518 |deebe | shaft_ | __1__
| _10__| 3012301 | 206748 |®BE | - . S

11 20523003 202176 ek oil wick 1
12 30128008 240102 Prethh @ washer 1
13 HO05001 205061 418 10 ring 1
14 30122019 204052A IES) oil seal 1
15 30104009 251519 AAREE S lever assy 1
16 S05003 4500 BEET M5 x 10 screw 1
17 W02001 303067 iy 5 washer 1
18 S01002 7017 HEE] M4 x 6.5 screw 1
19 30117002 257551B ISR ke needle guard (rear) 1
20 30117003 257553 AR needle guard (front) 1
21 S01012 7031 PEET M2.5 x 4 screw 1
22 001001 OX%IE 15 x 2.65 o ring 1
23 30110002 251517 Lo 48 Eccentric 1
24 30122017 g B 0 oil seal 2

- 32 -



- 133 -



. P5%FE4E / Looper asscmblies

=y =) e i
hgl‘\TOJI P;ﬁs ;0. Rigaltf; 0. # i Description N%mi;ﬁlr
1 3011700900 | 257550-91 Bk looper 1
2 30104012 252007 S looper holder assy 1
3 S01004 7019 $RET M4 x 7.8 screw 1
4 S05004 4501 BRET M5 x 14 screw 1
5 W02001 303067 #1845 sring washer 1
6 S01014 7085 BEET M6 % 0.75 x9.6| screw 1
7 20622019 MEf oil seal 1
8 30102014 252006 B A shaft 1
9 30110005 252000 B 05 eccentric assy 1
10 S10006 4539 BEET M5 % 6 screw 3
11 3010500800 | 252001-92 ZEFFARLE connection assy 1
12 S01008 7015 BRET M3.5 % 13 screw 2
13 30109007 252010 -l B balance weight 1
14 S01009 7011 25T M3 x 7.5 screw 2
15 30104010 252002 HEHES R crank 1
16 30128008 240102 5 S washer 1
17 30102013 179399-05 HEF b pin I
18 30128032 240062 H8] washer 1
19 NO01002 4805 W1 M5 nut 1
20 30102015 252003 RAhEL block pin 1
21 30128010 208028 HE washer 1
22 30108002 208029 {24 collar 1
23 301512001 5084 R ET screw 1
24 N01001 4802 R RE M4 nut 2
25 30102012 252004 25 shaft 1
26 HO05001 205061 418 10 ring 1

_34_




|8568W-(59)

_35_.



L. 44k / Feed dog holder asscmblies

¥ 5 5 i P I L
NO Parts No. Ref Part.No. i : ESCEpRE Number
1 3011400700 257259-16F e kA ALk main feed dog assembly 1
2 30114001 356, 3641640 main feed dog 1
3 301530003 5590 Jeah kAl A 9T screw 2
4 3010600400 252500-91 X %A o L main feed bar assembly 1
5 30114002 356, 364 2EF differntial feed dog 1
6 20123019 202175 ihek oil wick 1
7 30103022 204129A £ bushing 1
8 $10006 4539 BT MS 26 screw 4
9 30102016 204128A {eLo i eccentric pin 1
10 301512001 5084 | i T screw 1
1 30109008 205857 Hr i block/feed bar guide 1
12 30128011 204439A (g LR washer I
13 301817002 5317 O Lo i O T screw 1
14 30109009 252504 oF guide(right) 1
15 30103031 206571 ¥ a5 £5 1 bushing 1
16 30109010 252507 JifitR guide(left) 1
17 102003 7019 BEER M4 x 7 screw 2
18 30122020 206133 Ak b oilshield 2
19 30109011 252509 S EEL cover ]
20 30109012 252508 Pk guide(lower) 1
21 S01005 7020 WET M4 = 10 screw 2
22 B07002 206128 KAk 12 % 15 % 10 needle bearing 1
23 30109013 252519 A block 1
24 30108003 252520 o A £ 8 washer 1
25 30104013 206562 2 kA A link/main feed 1
26 BO7003 206125 Rk 17 = 21 x 10 needle bearing 1
27 30103023 252521 fht Lo il A £E eccentric 1
28 30103024 252522 A TR regulator 1
29 3010306500 252523-91 MY eccentric retainer 1
30 301530004 252516 A i BT screw I
31 30128012 240125 R spring 5
32 30103026 252525 picEs spacer 1
33 301516001 252543 i 508 Rk nut 1
34 510002 4514 WEET MS % 5 screw 1
35 301830005 206120 P a2 591 screw 1
36 30103027 206119 LT RE bushing 1
37 30109014 206563 ARt B guide block 1
38 30128013 200098 vy washer 2
39 301516002 3044 AviIL A0 nut 2
40 301530006 206123 el SR RET serew 1
41 30103028 206566 Pz £ bushing 1
42 30129001 206565 JF 4 ring 1
43 30105010 206564 s AE T link/differental feed (I
44 30109015 251520 F B bracket 1
45 S01004 7019 #2ET M4 = 7.8 screw 3
46 30102017 252526 F B0 A Y e pin 1
47 30127004 240122 Er R 193 spring 1
48 001004 206366 ORI 4% 1.8 oring 1
49 30128032 204585 48] washer 1
50 HO05003 200555 408 5 ring 1
51 30103029 206569 Feahk A R pin 1
52 $12005 4546 BT M4 = 4 screw 1
| 53_ _ | 3010401500 _ _ 25252791 _ _ _ | syt | ok L k| g
[ 54 _ [ smoiz 031 _ _ _ _ | werM2swa - _ _ _ lsew_ _ ____ [ Z_1__]
55 30102018 252510 2 sl shaft 1
| 56 . .S10002 .. 4514 _ ¢ SRETMS x5 _ _ _ _ | seeewr b A o
57 30123005 207358 THi felt 2
58 30103030 240119 2 gl i 5T spacer 1
59 30126016 B YT e pin 1
60 30127026 R spring 1

_36_



—-37 -



1. 2ZEh84% / Differential asscmblies

H;\IO‘jr Pfr_ts go. Ri.faﬁil?o. # Fix Deseription N%m::r
1 30103032 252531 HE block 1
2 30109016 252532 b guide/block I
3 30105012 252533 AT lever 1
4 S05005 4531 B2ET M5 x 12 screw 1
5 301520006 | 5316 YEFFEERURET screw 1
6 30108004 240271 4518 ring 1
7 301811007 1998-2 P4 ET screw 1
8 301520001 7066 b e ] MR £ T screw I
9 30127005 252536 W spring I
10 001005 240129 OXJE 75 1.8 o ring 1
11 3011201100 | 252539A91 ALt bracket 1
12 S01004 7019 ¥2%T M4 x 7.8 screw 5
13 30122021 240162 B plug 1
14 3011201300 | 252664-91 LIRS lever assy 1
15 30112015 252538 LR scale plate 1
16 S01003 7021 BRET M4 x 12 screw 2
17 30203019 240124 1 RVESS spacer 2
18 20109005 210171 RV 352 stopper 2
19 301511008 2905 BRET screw 2
20 W01006 201185 8 4 washer 2
21 301516004 210167 L 353 nut 1
22 301830007 5486 PR TERET screw 1
23 30128014 211301 8 washer I
24 301811023 PHREERET () screw 1

— 38 —







+-—. JEMEAL: / Presser form asscmblies

5 5 BEMNS = ¥ e

NO Parts No. Ref Part.No. # i Descripuon Number
1 301830008 253000-91 VR RER AT adjusting bar 1
2 301516005 253003 i i B nut 1
3 30127006 240112 ) i spring 1
4 30104017 206139 R EL presser bar clamp 1
5 S01003 301511009 JEMIAEL BT M4 x 12 screw 1
6 30112016 206157 FE AL FE R link 1
7 301520007 5386 HERET screw 2
8 3013002400 V8 R T AL adjusting bar assembly 1
9 3010901700 253005-91 S guide assy 1
10 S11025 7025 BET M4 x 20 screw 2
11 30127008 240113 LU spring 1
12 30122022 253018 JE R RE T % oil guard 2
13 001006 240095 OXI[E] 8.5% 1.8 oring 1
14 30102020 253004 JE I presser bar 1
15 30112017 253028 FEM finger guard 1

16 _ | sowos _ _ _[7010 | WETM3<4S5 _ _  [seew |1
- 17 [woloo2 | 202875 |33 washer _ _ _ _ _| __1__]

18 30116020 257460-40 240/ presser foot assy 1
3011601300 356) KM presser foot assy 1
3011601400 3641 R presser foot assy 1
30116005 356 HI(0278) presser fool assy 1
30116006 364 1H1(027)) presser foot assy 1
30116003 356 (052 %) presser foot assy 1
30116004 364 HI057) presser foot assy 1
19 301511010 1170-3 J i B T screw 1
20 30102021 253008-1 B lever 1
21 30127009 253010 A spring 1
22 30108005 206156 i ring 1
23 301512001 5084 ELE 53 screw 3
24 30108006 192024 418 ring 1
25 30122023 253008-4 ¥ Sl v B plug 3
26 30104019 206149 6 He 1 L bell crank (upper) 1
27 301811011 5187 e AR ET screw 1
28 30112018 253011 J65 1 i i 2 Bk link 1
29 301520008 5184 YRR ET screw 9
30 30104020 206148 & P i R bell crank(lower) 1
31 301520013 Apr-22 5 7 i BRI 2 5T screw 1
32 30102022 253013 5 HE il shaft 1
33 30112019 253014 B T lever 1
34 S01011 7028 B2%T M5 x 10 screw 1
35 30112020 253015 4 T i 49 8 bracket 1
36 S01004 7019 WEET M4 x 7.8 sCrew 2
37 S01016 4549 AT MS 17 screw 1
38 N01002 4805 2B M5 nut 1
39 30211006 e guard/presser foot lift lever 1
40 30122041 s Oil seal 1




- 41 -



+ . W51 / Needle feeding asscmblies

¥ 2 2! e
1;1(;3 P;j:ls 11'30. R;%.I:fjil\‘l’o. # P& Description N%mbﬂzr
1 30117005 257565 R spreader 1
2 30104022 254516 R lever/assy 1
3 S01005 7020 BEET M4 % 10 screw 1
4 S01017 7022 BEET M4 x 14 screw 1
5 30102023 254508 1530 %h crankshaft 1
6 30108007 212039 Eelic! collar I
7 201811033 S071 YRR ET screw 2
8 20123019 202176 Mk oil wick 1
9 [ a0123008 |207925 [mabmmAles | fer | 2|
10 [oot08  |233020  [ommoxis | oring | 1 |
11 30105013 254506 MRS EF crank 1
12 $10003 4547 BEETM6x0.75%5 | screw 2
13 30126005 254507 MR EHE B Y block 1
14 30102024 254519 1R AT Hh shaft 1
15 30128015 206180 5 2 Y FT b 4R 1B washer 1
16 H05004 306671 41812 ring 1
17 30110007 254501 A MR A eccentric assy 1
18 S10002 4514 HEETMS x5 screw 2
19 30105014 254511 ML AT connection 1
20 30104024 254503 N 4 2 crank 1
21 S05002 4534 P24 M6 x 0.75 x 15.2 | screw 1
22 30126006 254504 M screw 1
23 30128032 240062 washer 1
24 NO1002 4805 nut 1
25 30128018 washer 1
26 30102070 L] crankshaft 1
27 30105021 PEEFT crank 1
28 30126022 MREHE B block 1

- 42 —



- 43 -



+=. ki1 / Thread loosing asscmblies

% - B >
E;O% Plis ;0. R;}Ef.f:aﬁﬁo. # i Description N%m;i;r
1 3010403200 | 254000-91 A% il i1 lever 1
2 30103040 254022 LB spacer 1
3 301811013 | Jan-33 LS 3 IV MR ET screw 1
4 3010403100 | 254003B91 A £ Hh AT crank 1
5 805005 4531 EET M5 x 12 screw 1
6 W01010 202868 #1188 washer 1
7 30113001 254008 R thread guide 1
8 S01004 7019 WEET M4 x 7.8 screw 4
9 30102026 192120 KLk pipe 2
10 30112021 254009 HE# bracket 1
11 S01002 7017 PEET M4 x 6.5 screw 1
12 WO01001 HE 4 washer 1
13 [ 3011300300 |254023C9U | #FRLR4IF | tensioncomol mechanism | 1|
14 3011300200 254023E9U — ik L4 1 tension conrol mechanism 1
15 30113003 254019 it kb bracket 1
16 30112022 244021 TR thread releaser 1
17 3011300400 | 254010A9U | LRt (55) tension spring assy 2
18 3011300500 | 254010BOU | k4 () tension spring assy 1
19 3011300600 | 254212C9U | iLkaft (%) tension spring assy 1
20 30113007 254020 AL gl thread guide 4
21 30113008 206203 AL el thread guide 4
22 30103041 206202 RV E 53 spacer 4
23 30127010 306301 WY spring 1
24 3015830009 5447 TR ET screw 1
25 3011300400 WAL (55) tension spring assy 3
26 30113007 254020 ALk gl thread guide 5
27 30113008 206203 —ALaL £ prIl thread guide 5
28 30103041 206202 I RVESS spacer 5
29 301816006 | 208447-UA | i E#E£F knob 1
30 301830010 1817-2A %573 screw stud 1
31 30128016 210319 S35 tension disc 2
32 30111005 208450-UA | R IEBh spring shield 1
33 30127011 201037 R (5) spring (heavy) 3
34 30127012 201086 EE () spring (medium) 1
35 30127013 201068 HER (59) spring (lifht) 1
36 30111006 208448 VAR I3 £ ratchet 1




T

B56B-01D,01M B&5H
Except 8568-01D.01M
B56B-01M B TER P9

Put in accessory 8568-01M

+19@)@5)2)

8588-01D,01M  Bitsb
Except 8568-01D.01M

+(1D192)

8568-01M BE4h
Except8568-01M

@66
8568-01M R TEMIF A

Put in accessory 8568-01M

_45_

8568-(36)
BS6EW-(47)



-—

404, i3k / Thread loosing asscmblies

v oo =) E = 5 B
Ht'1‘\10" Pfl:ts NJO R?}.F"?thN 0. # B Description Number
1 20608003 240201 4415 ring 1
2 301812001 5084 RS screw 2
3 30102028 253503 e paih (bl shaft 1
4 30128019 204107 Wl washer 1
5 W02002 201252 HpE 4 washer 1
6 S05048 4527 IZETM4 = 10 screw 1
7 | 20622019 [ i mE | phg | 1 ]
[ [wosoor  ~ ~[awsosi [0 -]
9 30101018 | 253504 b2k lever 1
10 S05004 4501 BT M5 x 14 screw 1
11 W02001 303067 el 5 washer 1
12 30113009 253505A Kibgkb thread take-up 1
13 S01004 7019 BT M4 x 7.8 screw 5
14 W01001 303448 #8 4 washer 2
15 30113010 253507 —fLikek thread guide 1
16 S01006 7009 BEET M3 <45 screw 1
17 30113011 253508A P2k thread guide 1
18 206830016 7170 BRET screw 1
19 30112023 253509A gk thread support 1
20 30128034 202588 i washer 1
21 S01006 137108 HEET M3 x 4.5 screw 1
[ _ 22 _ [ 3012007 [ 253544 kg | threadguide [ 1 __ |
23 30112086 | AP guard(thread take-up lever) 1 |
24 [ wotoor | 30348  [#@m4a | washer &
25 30113012 253545 BT 2k holder 1
26 30113013 234521 it e FF thread guide 3
27 $10001 4535 BT M3 x 4 screw 3
28 S01006 7009 PET M3 x 4.5 screw 2
29 30112024 253516 UJE Je £k s thread tension bracket 1
30 S01001 7018 EET M4 x 7 screw 4
31 30112025 234561 Yo £ bt thread guide 1
32 30112026 253593 i £ i thread retainer 1
33 30127014 253517 I spring 1
34 301520009 W09070-2 U LB T screw 1
35 30112028 353506 Kateh bR thread take-up 1
36 30112030 253515 boNz1 1 thread guide 1
37 30112033 253511 nE gL i 2 thread guide 1
38 30112029 253514 n e gt 2 thread guide 1
39 S10005 4554 BEET M3 %3 sCrew 1
40 30112031 253548 N i 2 bt thread guide 1
41 301516007 5526 ek b ) knob 1
42 30127016 211388 e ik spring 1
43 30112032 253547 R EF R Ak £ thread guide 1
44 301830011 5387 W R ET screw 1
45 20112033 137108 Stk ) thread retainer 2
46 30113033 Lt 2k thread guide 1
47 30313001 it £ b thread guide 1

- 46 -

— e

P TR,



—-47 -



+1L. FIEki™MEe 1k / Cam assemblies asscmblies

1=K 1= gk L -
FFNO'T Pﬁs 1';0. Rﬁ‘ga?t_.l\‘;o. # Fi Deseriptinn N%mir

1 3011000800 | 253608-91 FI &M iE 4L thread take-up 1
2 $10002 4514 BRET M5 x 5 screw 2
3 30101020 210353 WA e bracket 1
4 30102029 253525 iaEL shaft 1
5 30127017 240115 ol 3 spring 1
6 001009 303865 OME 4.5% 1.8 o ring 2
7 H05003 200555 418 5 collar 2
8 S10005 4554 BEET M3 x 3 screw 3
9 30102030 253526 AT AT shaft 1
10 30113017 253615 Ak 2 4 thread guide 1
11 S01001 7018 WEET M4 = 7 screw 1
12 30112038 253527 = F stopper 1
13 30127018 253528 % spring 1
14 301820010 | 7087 T screw 1
15 S01007 7023 BEET M4 x 13.5 screw 2
16 30128023 210955A #h washer 1
17 30101019 253612 T2 58 s bracket 1
18 30112037 253614 Tk thread guide 1
19 W02002 201252 HE 4 washer 1
20 L02002 4325 AT M4 % 10 screw 1
21 30112036 253613 e thread support 1
22 30128019 204107 H)y washer 1
23 30112035 253611 R bracket I
24 20613008 210353 BUR2" thread guide 1
25 301811014 | 2921 R ET screw 1
26 30113014 253533A frekieat ek thread guide 2
27 wW01012 210585 #HE 2.5 washer 2
28 S01012 7031 BRET M2.5 x4 screw 2
29 301830011 5387 (E)ER S screw 1
30 20112033 137108 NIk By thread retainer 2
31 30127016 211388 ek W spring 1
32 301816007 | 5526 P35 32 knob 1
33 502001 7043 BEET M4 x 6 screw 2
34 30113016 253536 itk thread guide 1

— 48 —

i — IR ERRIm——



— 49 =



+75. 9H% 4% / Lubricatrion asscmblies

FFNC? Plis l\JJo. Rﬁfﬁl’\?o. # Fi Description N%Imir
I 30121012 255003 el oil pipe 1
| _ 2| 30123010 240136 _ _|h& | fele | __1__ |
| _ 3__| 30126008 | 210766 _ _|@eT | pin |1
4 $10002 4514 BEET MS x 5 screw 1
5 30123009 255021 e felt 1
6 3012101400 | 255039 il pipe 1
7 30127019 200136 JE % latch 1
8 S01004 255005 WAET M4 x 7.8 screw 1
9 30121007 240143 HliE=s tube 1
10 30121005 240144 g tube 1
11 30121018 240135 @4 x 63T tube 1
12 30136002 255038 W ek joint 1
13 20129002 202199 MEFE clamp 6
14 30112039 255006 B oil guard |
15 S01002 7017 BEET M4 x 6.5 screw 3
16 3012101500 | 255007-91 WA oil distributor |
17 N01001 4821 2B M4 nut 1
18 30121010 240134 04 x 65 tube 1
19 W01001 303448 15 4 ring 1
20 30121009 255010-91 gt e 4 oil distributor 1
21 20122033 Cid washer 6
2 30121008 240270 04 x 6hE tube 1
23 30136004 200136 AU b 4 s joint 1
24 30129006 202199 WEE% (K) clamp 2
25 301830013 200152 R Er joint screw 2
26 30136003 255035-91 ol 4 s pipe 1
27 301530012 255037 M ERET screw 1
28 30121017 205113A @5 x QT4 tube 1
29 30136001 200136 g ek joint 2
30 201530004 200152 LR ET joint screw 1

_50_



- 51 -




4+, w7 E4E / Oil pump asscmblies

=N

E;IO% P;Tts 1130. R;g}.fa{rtgo. #i Fi Desciiption Numlir
1 3012000100 | 255040-91 UESEERES oil pump assy 1
2 30102031 255024 BT ] shaft 1
3 30120004 255025 ht e rotor 1
4 30120007 255026 hse rotor 1
5 30120005 255027 hRE rotor 2
6 30120008 255028 M= cover 1
7 301520011 7105 HUESE §3) screw 2
8 S05006 7026 5T M4 x 25 screw 2
9 30125003 255019 HESL oL worm wheel 1
10 $10002 4514 BRET M5 x 5 screw 2
11 S05004 4501 BRET MS x 14 screw 2
12 301530014 boRiit: 33 joint screw 1
13 30101023 255000 i 28 oil reservoir 1
14 301811015 5138B 5 R ET screw 1
15 20528014 202287A 8 washer 1
16 S05007 4504 B2ET M8 x 20 screw 5
17 30122025 255001 It 4% B8 o ring 1
18 20136001 206233 TE Ty filter element 1
19 301830016 210200 BRET bracket/filter element 1
20 001010 206431 O[8] 38.7x3.55 | oring |
21 300140 210201-SD DN 2% o cover 1
22 S01003 7021 25T M4 x 12 screw 3

23 | 30131004 | 9A3002  [d#Emmm | filterseal | 1 |

-52 —



- 53 -




e e —————
+ N, EEahE S / Silicon oil delice assemblies
4 = o A - A Lt
ﬁ;q(;? szu!ts 1\?0. Rﬁ.i{ru\‘l‘n. # Fi Description N%mlir

| 30101027 255013 PLEHR H1 8 needle cooler (lower) |

2 S01015 7010 BEET M3 x 5 screw 2

3 30123012 255014 L felt 1

4 30126009 210766 i pin 1

5 30121017 240117 D5 x TG tube 1

6 30127020 206115 W R bracket 1

7 S01004 7019 BEET M4 x 8 screw 1

8 30123015 202175 £k oil wick 1

9 30129006 202199 Mg FE (K) clamp 2
10 30101026 255015 TREdh & silicone oil reservoir(lower) 1

11 30122026 255016 TaEM & s cap 1
12 S01005 7020 BEE] M4 x 10 screw 1
13 3010102400 | 207065-9U ik M A silicone oil reservoir(upper)assy 1

14 300141 207066-UD Fakdhf (@) | silicone oil reservoir(upper) 1
15 30112040 207067-UD | fkdhi & cap 1
16 P03008 206781 B2x6 pin 2
17 30123011 207068 i b felt 1
18 S01006 7009 PEREI M3 x 4.5 screw 2
19 W01001 303448 g 4 washer 1

— 54 —



- 55 -



+Iu. 24844 / Thread apool asscmblies

= S A=
T\Tf Plfts :0. R?}.[:a_{::.go. # P& Description Nail(ml;i;r
1 30102032 503-SA LT # thread bar(loer) 1
2 30128024 509 Edic] washer 2
3 N02001 5476 R BE M6 = 0.75 screw 1
4 30101028 S05SA K&R bracket(3-spool) 1
5 30101029 505SA R bracket(3-spool) 1
6 30102033 380A SR spool pin 5
7 W02002 201252 HpE 4 washer 5
8 30101030 527-SA Ktk bracket(3-spool) 1
9 30111007 381-SA e spool tray 5
10 30123014 507 RACH cushon 5
11 30103044 382-SA 2L S spool retaining fin 5
12 L02004 7102 YRET M6 = 34 screw 2
13 W01003 512 #HE 6 washer 2
14 S04001 4022 BRET M6 x 10 screw 2
15 30102034 502-SA 2 S e thread bar(upper) 1
16 30129005 504-SA - | joint 1
17 S04002 4021 BRET M5 x 16 screw 4
18 N01004 4805 ¥R EE M5 nut 4
19 30111008 383-SA PR bracket 1
20 30113018 384 Sk thread guide bar 1
21 $04003 4014 BZET M4 x 25 screw 1
22 30101031 527ASA JRuRZ RS bracket 1
23 30111009 233-SA [i5] 7€ 2% holder 1
24 S04004 4012 BRET M4 x 15 screw 3
25 N01005 4803 5B} M4 nut 9
26 30113019 293A URS: thread guide bar(5-spool) 1
27 [somzo3a | [ VT | thread guide bar(6-spool) | 1|
|28 | 30103045 | s06 | Ty | thread guide | 5 |
29 30122027 386 HEIH rid cap |

- 56 —



B BRGR P CRRCAE B 9)

machine table mechanism (put in accessory)

- 57 -



— 1. hEFCHE A / Oil plate asscmblies

ﬁN(;? Peilis :0. Rﬁ.ﬁa{i;& # Fi Description Numir
I 3010103200 | 9048 RHBEI(—E) screw(set) 1
2 301516008 206336 FEAE I 2 SR BY nut 4
3 301830017 4512 FEHL NS AR ET bolt 4
4 20131029 206337 KA washer 8
5 20131030 205764 By e £5 rubber cushion 4
6 30103080 205765 Wt P spacer 4
7 30122031 205467 ik 1 1 spacer 4
8 20131056 272 M5 i F(6mm) | allen key/6mm 1
9 30101032 259000 T S FERR rest board 2
10 301830018 7093 BRET screw 4
11 30122029 206338 T 24 A rubber cushion 4
12 30112041 206329 HESR IR treadle chain guide 2
| _13__|sowonn 7027 | BEIM5 <10 |serew | __4__ |
14 20131029 206337 K8 washer 8

— 58 ~



— 50 —



—

+—. TN I IBIE(8568W) Parts

— T,

Fi(;i P;is 1130. Rﬁ‘fﬁgo. # Fi Description N%m?ér
1 30102065 TN 5h shaft 1
2 H03004 8 12 ring 1
3 B04017 Bhi7& 6001Z bracket 2
4 HO1011 418 28 ring 2
5 30125004 NP A small gearl 1
6 30125005 A2 small gear2 1
7 S10003 B2ET M6 % 0.75 % 5 screw 2
8 30135005 NG small timing belt 1
9 30125006 T lia A afr i lower gear 1
10 207514008 BRET screw 2
1 30102066 T crankshaft 1
12 30103075 AR Rl A £ recycle sleeve(right) 1
13 30103076 R e Il h S recycle sleeve(left) 1
14 S10014 PRET MS x 4 screw 4
15 B06004 M7k 6801RS bracket 1
16 20108002 5 washer 1
17 201815003 PHIBRET screw 2
18 30103071 &M thread takeup 1
19 S10002 BE2ET M5 x5 screw 2
20 30108010 Bl set plate 1
21 S01004 BEET M4 x 7.8 screw 2
22 30112073 FTER IR S bracket 1
23 102003 HEET M4 x 7 screw 1
24 301520015 FTER R BT ET screw 1
25 20128027 Hpgl washer 1
26 201816003 R nut 1
27 201811011 BEEE IR screw 1
28 20112053 BT flat spring 1
29 20126020 Bk pin 1
30 30112074 TR bracket 1
31 30312011 &R thread guide 1
32 303811012 T 88T screw 1
33 30313019 gkl (£) thread guide(left) 1
34 30313020 &h (fi) thread guide(right )

35 S01006 WEET M3 x 4.5 screw
36 001026 O O ring




1



—+ . 03, 08FE A /03, 08 specific parts

e e

Ffl;IOJ Pﬂ:ts Eo. Rf; F:ajl:,r\?o. # Fi Deserpticn N%m?ér
1 301511024 e SRR ET screw 2
2 W01001 Hig 4 washer 2
3 30112065 SERHY M fabric guide 1
4 30112066 HeRHYH2 fabric guide 1
5 30109020 i SERFH 1 fabric guide I
6 S01036 BEET M3 % 3 screw 2
7 30109021 i SE B 3 fabric guide 1
8 w01009 CHVE S washer 2
9 30112064 it A B 12 | bracket 1
10 | s01011 BT M5 x 10 | screw 2

—- 62—




8568-01D

— 63 —



—+=. 01D¥ H %44 / 01D specific parts

L) e L= =
F?I;IC? Peﬂis go. Rﬁ" l;aﬁ.}'\-{o. # Fi Bescription N%m%:r
1 30112077 file 3o 6 1240 o 8 thread guide |
2 30113028 BT ik £ holder |
3 30113013 iR T hthread guide 4
4 S10001 B2EI M3 x 4 screw 4
5 30113027 it £k thread take-up 1
6 30113030 VYR L 2% thread guide 1
7 30113024 AT L £ e thread guide 1
8 30134010 EELk needle holder 1
9 S10005 PEET M3 x 3 screw 4
10 3011303100 sLeke tension control mechanism 1
11 30113031 FURS i bracket 1
12 30113029 U3 REE thread releaser 1
13 3011300400 P (59) tension spring assy 3
14 3011300500 LA (h) tension spring assy 1
15 3011300600 L (8) tension spring assy 1
16 30113007 ALkl thread guide 6
17 30113008 ALt il thread guide 6
18 30103041 [ERVESS spacer 6
19 30127010 [EREE spring 1
20 301830009 TR AR ET screw 1

- -




8568-02C,02G, 02H




1. 024 H 4k / 02 specific parts

s B i A =
E‘;\IO? Peﬁ—ts 1130. Rﬁ.f;r’t 1\?0. # Fi Discription N%ml;ﬂ;r
1 300202 250033-SD il 5% B 41 front cover assy 1
2 301820002 | 250013 A A 5 R T screw 1
3 301520003 | 250014 Fil 54 13 PR AR ET pin 1
4 30128002 201191 A spring 2
5 $10002 AT M5 x5 screw 2
6 300130 250050-SD HiJ 4% 3 14 b2 ) front cover(small) 1
7 S01011 7028 H2ET M5 x 10 screw 2
8 30112061 206601A SERHY B fabric guard 1
9 [sot20s8 | [ seRR | fabric guard | 1 |
10 |sowes | 7079 | WETMS <6 | seew | 4 ]
11 30112060 206439 Hij 58 5 £ auxiliary plate/front cover 1
12 | woioo4 | 204585 |#@s | washer | 1 |
13 | 3o11206800 | | e | bracketassy | 1 |
14 30109019 201913 I s B s AR bracket 1
15 301811021 5113 BRET screw 2
16 L02009 2 M6 = 10 bolt |
17 30112062 201914 y 25 bracket 1
18 30112063 206460 Je 3 AR washer 1
19 S01011 7028 BEET M5 x 10 screw 2
20 3010401100 | 252007-92 TR looper holder assy 1
21 S01002 B2ET M4 x 6.5 screw 1
22 S05004 BT MS x 14 bolt 1
23 W02001 303067 HJE 5 washer 1
24 30111019 247-SA i FEdt tape disc 1
25 30128029 270 iRt washer 1
26 30103060 253 it B tape disc post 1
27 30103061 250 L/ T tape disc post 1
| 28 S09002 1448 BEET M6 % 6 screw 1
29 30101049 251-SA FE8L bracket 1
30 301520020 4913 AURET screw 3
31 NO10G . 121 M4 nut 4
32 30102048 253 % 324 tape disc post 4
33 30101050 254 P i holder 2
34 S04004 BRET M4 x 15 screw 4
35 30113023 255 i o guide post bar 1
36 30111020 256-SA FEU T bracket 1

— 66 =




8568-05

G i TFHIFR(T
COVER CRANKSHAFT DRIVE MECHANISM

8568-055 05T 41 @}

Frecpt §568-055 067

_67_



-t 05 % HIE4E / 05 specific parts

2 : B 5 kB
H;OJ Pl:'rts I:Io. R:f. l;afri‘b‘;o. # b Description N%mir

1 300471 250052 FEBE G bed cover (left) 1
2 300203 250035A i side cover assy 1
3 301520004 Pl 5 5 B Y ET screw 1
4 301820005 BRRET pin 1
5 30128002 201191 L% [ spring 2
6 S10001 PRET M3 x 4 screw 2
7 300142 250024 i REE R front cover assy I
8 301820002 | 250013 Al FLAE 7 PR ET screw I
9 301820003 | 250014 il S EE 3 WERRET pin I
10 30128002 201191 PR H 8 spring 2
11 S10006 4539 BEET M5 x 6 screw 2
12 30122015 1 55 55 Phe cushon 1
13 30112045 250025-ME | Hii£45h front cover (small) 1
14 S01001 7018 B2ET M4 x 7 screw 4
15 30112046 250026 =R bracket I
16 S01011 7028 BEET MS % 10 screw 1
17 30102036 250027 i £ il shaft 1
18 30126010 306920 FATH pin 1
19 $10002 4514 BRET MS x 5 screw 1
20 30112047 250028 LT stopper 1
21 3012400300 BRI bushing 1
22 30127024 202304 P spring I
23 30122030 250066 s plug 1
24 30112044 255517 R L fabric guide I
25 301811020 7074 ERiigiL 3] screw 2

[ "2 | woiooa  [204585 [#y ] washer | 2 ]

[ " 27 [ 30102049 | 250501-01 | Fq | crankshaftassy | 1 |
28 30103003 250504 GIESES bushing 1
29 S10006 4539 BET M5 % 6 screw 2
30 30109002 250534 T AT i B balance weight I
31 S01009 BEET M3 x 7.5 screw 2
32 001001 ORI 15 x 2.65 O ring I

— 68 -




g N\
i s SoatE
NEEDLE GUARD MECHANISM

8568-02D/FT 141 17
8568-05/FT140 vv/C>

TRCAEBH 1IN

Put in accessory

- 69 —



7. 02D, 05% 4% /02D, 05 specific parts

o = S
’ }AT\IOET PES 11\310. Rﬁ.ﬁzj:.h?o. # B Description N%m;ﬁzr

1 30117002 257551B Ja ek needle guard (rear) ]

2 3011700600 | 251505-92 PP AR lever assy 1

3 S05003 4500 BT M5 % 10 bolt 1

4 W02001 303067 HpE S5 wiasher 1

5 S01002 7017 BET M4 x 6.5 screw 1

6 30102037 251503 AL shaft 1
"7 " [so12035 | | wh | wiasher | 1 |
C "% [ Hoso13 | 202522 [#yme | ing ™ =1 ™

9 30106003 251504 e lever I

10 $10002 4514 $2ET M5 % 5 screw 1

11 30101036 251500-91 el bracket I

12 301811016 7081 BRET screw 1

13 S01004 7019 B2ET M4 = 7.8 screw 3

14 30117003 GIE/AR R E] needle guard (front) 1

15 S01012 WET M2.5 x 4 screw 1

16 30111013 306473-UA Pk} waste chute top (C) 1

17 301830019 | 4905 ARBRET screw 7

18 30112048 306474A oM bracket 1

19 30103046 &S] bushing 1

20 3011101400 HEXH 71 P4 1 waste chute assy 1

21 30111014 205468-UA | HEXH i 1 waste chute top (A) 1

22 30111015 205469-UA | HE¥HE waste chute top (B) 1
[ 23 [30128036 | [ wyp ] wiasher | 1 |
[ 24 [soi00s  [7020 [ BATMAx10 | seew |4 ]

=70 -




8568-02D/FT141
8568-05/FT140

- .




02D. 05 % 14k /02D, 05 specific parts

A R = . 2 =
EEECE B £ & Bt B
NO Parts No. Ref.Part.No. Number

1 30110009 255500 E: eCcentric assy 1
2 S10006 4539 HWETMS % 6 screw 2
3 3010500600 YEFFH Y connection assy 1
4 501008 $ET M35 % 13 screw 4
5 SO1010 BIET M4 % 8 screw 1
6 30104007 A5 crank 1
7 301812001 I FER T SCrew 2
8 30126003 I 4 pin 1
9 30105009 BEHEE B connection assy 1
10 S01008 BEFIM35%13 SCrew 2
11 30102038 255502 i1 3 shaft I
12 30128008 240102 el washer 1
13 H05001 41 10 ring 1
14 30209009 FEah g Bk ball 1
15 20523001 ihek oil wick 1
16 30123001 EH# felt 3
17 30122019 hHES oil seal 1
18 30104028 255503 FE A il B lever assy |
19 S05004 HEZET M5 x 14 screw 1
20 30112049 255504 biet i latch 1
21 S01006 7009 BEET M3 % 4.5 screw 4
22 30123015 ek oil wick 2
23 30102039 255505 1244 block 1
24 30123008 T felt 3
25 30101057 JJ g bracket assy 1
26 S12002 BET M3 x4 screw 1
27 3010104000 J) AL bracket assy 1
28 30103085 J) s needle bearing 2
29 30102040 255508-2 I J) Hidh shaft 1
30 $05019 BEET M6 x 16.3 screw 2
31 30127022 306105 s spring I
32 30108006 192024 4514 collar 1
33 209514008 W00024-1 T screw 1
34 HO5013 202522 Flic] ring 1
35 30128026 207045 Bl washer 1
36 30101037 255507-91 IWIEY upper knife lever assy 1
37 S10003 4547 BET M6 x0.75x5 SCrew 1
38 30119001 306394 EJ] upper knife 1
39 301811017 5109 b JJ 1 5 B ET screw 1
40 30101039 255509 IRJE lower knife holder I
41 301811025 7036 el il R ET screw 1
42 30119002 204161 TJ) lower knife 1
43 30101038 255510 [RPIEEL lower knife clamp 1
44 S01011 7028 #5T M5 x 10 screw 1
45 301530021 255513 i JJ IR ET screw 1
46 30112051 255511 EElin guide 1
47 30101040 255506 JI1 W bracket assy 1
48 30112050 255515 sk chip guard 1
49 30101056 I upper knife lever assy 1
50 3010105700 T AL bracket assy 1

-T2 -




{a.
%/ 8568-05,07 (LR10) H

16

-73 -




1+, 05, OTEHBME /05, 07 specific parts

= B I =X e

I-fl"\IOJ P:Ij“ts ;0‘ Ri F;’;r!{:;lio # B Description N%mbﬁi:r
1 3010204100 | 306469A9S | 4 f4ifF reel stand assy 1
2 30103047 306468—SA | CFESE bracket 1
3 30102042 306466-SA | Xk rod 1
4 N02001 B BE M6 x 0.75 nut 1
5 30111008 383-SA [ X bracket I
6 S04003 BRET M4 x 25 screw I
7 N01005 2 B} M4 nut 4
8 S04004 BEET M4 x 15 screw 3
9 30122027 386 HEH rod cap 1
10 30102043 306464 AR AR shaft 1
11 30103048 306463 Bty collar 2
12 S01068 BEET M4 x 8 screw 2
13 30103064 306462 AR reel guide 2
14 30111009 233-SA [ 5 2% bracket 1
15 30113020 306467 G rod 1
16 301830022 | 4913 ABRET screw 3

_74_



8568-05,07/MD230

-75 -



L. 05, 07 EH1EAE /05, 07 specific parts
¥ B - 7 s ¥ L
H;:IOJ P:I!IS \Jn Rﬁ.gaj'l.r;o. # i Degeiption Num;i:r
1 PO3008 206781 ii2x6 pin 2
2 3010501500 256061-91 VEFFA A eccentric connection assy 1
3 30103049 256000 Fihh shaft 1
4 30103050 256043-91 s eccentric assy 1
o) 3010501900 : 256007 EF connection assy 1
6 S04005 BHLET M4 x 15.5 screw 2
7 S10002 4514 BEIMS =5 screw 3
8 30103051 R4 ball stud 1
9 30103052 306238 kA bushing 1
10 B07014 Bk 10x 13 %13 needle bearing 1
1 3010104100 i s crank assy 1
12 30112052 256009 [ERE Ry indicator 1
13 30128027 204023 HH washer 1
14 301520012 256008 i YR ET pin 1
15 301816009 256048 e T 08 I butterfly nut 1
16 30101041 256010 PR crank 1
17 301830023 256041 KERET screw 1
18 30112053 256042 S set plate 1
19 S01006 7009 BEET M3 x5 screw 2
20 301811019 7083 Y P (AR T screw 6
21 3010305300 4 clutch assy 1
22 30101042 256012 4 clutch 2
23 30126011 306500 ik pin 6
24 30112054 306243 eEEtif guide assy 6
25 30127023 240114A oL spring 12
26 30103053 256046 k1 sleeve |
27 S10003 4547 B2ET M6 x0.75 % 5 screw 3
28 30103054 L e bushing 1
29 30101043 256011 k-# b stop plate I
30 B04006 & (60/28Z) bearing 1
31 30126012 306568 FArHY pin 1
32 W01001 HE 4 washer 2
33 W01001 Hs 4 washer 1
34 201811016 BEEN screw 1
35 3011101700 250068-UB gk cover assy |
36 3011101600 250067-UB gl md cover assy 1
37 30111016 PR md cover 1
38 30111017 e cover 1
39 S01005 7020 FEET M4 % 10 screw 2
40 30137006 R sticker 1
- 76 —




8568-05,07/MD230

_?7_



=4, 05. 0TI/ 05, 07 specific parts

=

i =1 # 5 B XY . {8
NO Parts No. Ref.Part.No. #i Fi Description Number
1 3010304400 255500 T L lace guide assy 1
2 3010104500 4539 JEATE 42 e 4 1 elastic feed base assy 1
3 300144 JEHF 48 1 bracket assy 1
4 30103053 =i bushing 2
5 300143 JEAfF 48 S0 bracket I
6 S05019 BEET M6 x 16.3 bolt 4
7 3010303700 JEAE e 0 roller assy 1
8 S10005 WEET M3 x 3 screw 6
9 30103059 JEAr eI roller 1
10 30102045 Sty K Al shaft 1
11 30109018 | 235502 et dghy bracket 2
12 $10002 240102 HEET M5 = 5 screw 4
13 30102046 ety e dh shaft 1
14 WO1003 il 6 washer 2
15 30112059 ER ] leverr 1
16 $01015 ’ B5TM3 %5 screw 2
17 301530027 . T Er screw 1
18 301516011 255503 i) YTuE ) nut 1
19 30127024 o spring 1
20 30126013 255504 Byl shaft 1
21 HO5003 7009 518 5 ring 1
22 30112055 , TEAF B guide 1
23 30113022 | 255505 JEAfF lace guide 1
24 S01002 | BRET M4 x 6.5 screw 2
25 301516010 [ i P B quide 3
26 301811018 [ screw 2
27 SO1004 WEET M4 x 7.8 screw 2
28 30128028 [T stopper 1
29 S01004 255508-2 WRET M4 % 7.8 screw 2
30 3011205600 Sy g {1 bracket 1
31 30128020 306105 Hh spring 1
32 S05048 192024 WEEF M4 > 10 bolt 1
33 NO1001 W00024-1 % B} M4 nut 1
34 30105017 202522 Yo dlh i F T lace guide 1
35 W0 1004 207045 #E 5 washer 2
36 30105018 255507-91 piiguE il lace guide 1
37 301530025 4547 LERET screw 2
38 3011208300 306394 hEEB AL thread take-up guard assy 1
39 30112083 5109 o E ik thread takeup guard 1
40 30112084 255509 Tiablifs finger guard 1
41 S01001 7036 WP M4 < T screw 3
42 WO1001 204161 el 4 washer 3
43 30112087 255510 S i HE B barcket 1
44 3010304400 7028 TR AL shaft assy 1
45 30103044 255513 el shaft |
46 30128008 255511 1 50 4 ] washer 1
47 HO5001 255506 4518 10 ring 1
48 301511020 255515 HEA Rl T screw 2
49 30113021 e lace guide 1
50 30112058 ey R barcket 1
A= '}'8 -




8568-21,22
S EF A

LOOPER MECHANISM
~
W562-21

N N
15 A ERAT e
FEED MECHANISM LUBRICATION MECHANISM

| 8568-21 f ; 2

‘ assa22 (10

- 79 -




=+, 21. 22L& /21, 22 specific parts
o o 0 =
F?;‘OJ P;:E- \Jo Rifﬁg& # i Pegesipton N%ml’ir
1 30102051 252004A 244 shaft 1
2 30122008 i oil seal 1
3 30104012 mep looper holder assy 1
4 S01004 BEET M4 x 7.8 screw 1
5 S05004 BRET M5 x 14 screw 1
6 WO02001 ]85 washer 1
7 30104014 7% 5l B R4 crank 1
8 S01012 BEET M2.5x4 screw 1
9 301530029 7080 i AR ET screw 1
10 30121012 e oil pipe 1

- 80 -



8568 Series FHiff

ELET iR
NEEDLE BAR,NEEDLE MECHANISM




=+, A TR/ specific parts
e T
F?NO% P:E i Rﬁil:aﬁ:.lﬂ-l’o. # Fi | Descrighan N%ml;ﬂlr

1 30112031 MEF L 2R AR | thread guide 1

2 30112032 W4t —fLitsk | thread guide 1

3 20112033 P57 | tension dist 2

4 30127015 R | spring 1

5 301530011 VR R ET | screw i

6 30117005 e T spreader 1

7 30104022 EE lever/assy 1

8 30113034 PR T | thread takenp 1
[ 9 T30 | WkEes | thread guide | 1 |
BERE I = o presser footassy | 1 |

11 30134011 i needle holder 1
[ 12 [soizsss | [ Bk | thread guide | 1
13 Jsomsos | [ L needle plate | 1

14 30114016 AL T | main feed dog 1

15 | 30114017 KB F | differntial feed dog 1

16 30104041 A4 40 | looper holder 1

17 30117014 i A lower looper(front) 1

18 30117015 o TS - lower looper(back) 1

19 3010400800 Pty | lever assy 1

20 30109024 Ja e 4 needle guard 1

21 30113034 02" thread guide 1

22 30113035 () thread guide I

23 30113036 123 SURSY thread guide I

24 30113037 TR A L 2% thread guide 1

25 30104048 FUR:2 4 thread guide * 1

._.82_



- 83 -



B £ 954 / Accessories asscmblies

> B 5 P
No | pmve. | metmnve | BB Deseripion | e

1 20131037 HaeR) oil container 1
2 20131038 filt oiler ‘1
3 20131039 W= oil funnel 1
4 20131038 fEdh container silicone 1
5 20131051 = tweezers 1
6 30131007 PR F(1.5mm) | allen key/1.5mm 1
7 20131046 WM F(2mm) | allen key/2mm 1
8 30131010 PSR T-(3mm) | allen key/3mm 1
9 30131012 P 7S iR T-(4mm) | allen key/4mm 1
10 20131047 WS iR T (Smm) | allen key/Smm 1
11 20131056 AR F(6mm) | allen key/6mm 1
12 30131009 WA f4R F(8mm) | allen key/8m 1
13 10131002 wgee JJ(K) screwdriver(large ) 1
14 10131003 wges J)(vh) screwdriver(medium ) 1
15 10131004 W22 JI(/N) screwdriver(small ) 1
16 20131044 WA F (1. Smm L #%) | allen key driver(1.5mm) |
17 30131018 i chain 1
18 10131003 #L dust cover 1
19 30117001 PLEF needle 4
20 20136001 ictliikad filter element 1
21 30131003 # F(7mm ~9mm) | wrench /(7mm-9mm ) 1
22 30131006 #&F(8mm ~ 10mm ) | wrench /(8mm-10mm ) 1
23 30135005 UNEE T small timing belt 1
24 30135004 i Leather belt 1
25 S10005 BEET M3 < 3 screw 3

-84 -




90091108 L00STTO0E Z00VET0E poe
006001108 SO0V 108 S00KT10E
T, 0091108 90021108 100FE108 ggg
800V T0€ 600FI10E LOOVELOE 8YE
HHT(rMBOER
S00LTT0E 2001108 12051108 poz
SOOFTTOE 900F TT0E HHTO-3988
07081 10€ 967
; 00B00LTT0E
(#11)T00LTTOE 81097108 Z1091108 200FE10€ 8z
0T0FTT0E £I0bI108
G109T108 0105110¢ 800FE10€ 0¥z
00¥I1091T0E 0081108 ZO0VETOE pog
00600110 00L00FT 10 - -
(HHT) TTOLTTOE 00ET09TT0E 20021108 T00¥ET0E 9ge
61091108 TIOPITOE Z10F1 108 CI0C1 108 LODVETOE R¥E
HO10-MRB9C8
CO0LTTOE Z00LTTOE yo7 .
00LO0FTT0E HI10-89¢8
9¢7
; 0060041 10€
#11 T00L1T08 60091108 60021108 BOOVE10E 81z
TIOFLI0E ZI0VTT08
07091108 91081108 900FETOE 0v7
; 1004 00a 200 3Lvid HIAI0H ‘03ds/
QN | ¥IAVIHIS ¥34001 Y3SS3Hd | Q3343410 | G334 NIV TaaaN ;igaan | TO0YO | oa0 anmovm
138 133 RERT Il b b RS EHEES MG 1

LS

(1) ILSIT S1¥vd d9nv9o

(¥ HOHER

— 85 -



_ ., £Z091T08 9z05T108 110vE108 pog
EE_“? LI0VTT0E 9T0pTI0f —
D TI0T0e S00LT108 V2060108 e v
' y ape
(B0 100L1108 4
o
(#PLLTOLTIOE |  COOLTTOE 20041108 0060041108 =
L1081 108 11081108 SO0FET0E voe e
(#TT) T0OLTTOE COOLTTOE R{IPAR N0LOOFTTOE HA1T-MB958
L0091 R00STTOE £00VETOE 96¢ HH1T-89¢8
001091108 GO0GTT0E Z00FE108 ot
00L00F 1108
¢ LOR 0081091108 POOSTIOE T00VE 108 g,
8109110€ TT0FTTOE ZI0KT108 S1061108 LOOKET08: i
S00LTT08 Z00L1108 oz VRO MRVSR

OVRI-ROSH

(#11) 10021108
v - |
PO0STTOE £0051 108 Z00V£108 .
(#LI)IOOLTIOE | SOOLTIOR Z00L1108 00600LT 10 00L00F 1108 HOLO"MBYSH
0091108 20081108 T0OFETOE aag HOLO-RYSE
F0091 108 50081108 ZOOVETOE o C0-MEOE
(RII)TOOLII0E|  COOLTTOE Z00LTTOE DOBO0LTTOE CO0FT108 FOOP1T0E HO50-MR9E8
£0097 108 POOSTL0E 100¥E10€E 9ge H050-89¢8
0ov1 £O0STTOE Z00FETOE o

i 0011 ~ 100VETOE 96g
] 1o LOFETOR Nt
YOOLT 10K ] Tl e ] mave meesy
00L00¥110% HOY (O HULK
9eg
D0600LTTOE
(B11) TOOLTTOE 60091108 BOOSTTO0E BOORETOE 8k
TTOFTTOR
s TI08k
UL INONY Doa Doa LAl "
RAUEE L UEULE L] B0 ) A 03d8/
GMYND 31040N v CELLE ] sl ‘i Qa4 My naaaN DAL ANIHOYIN
(AL |} il 14l (D [} 8y i W | s e 1 i

LyeBLELISIECE

(%) LSI'T SL¥Vd a91yo @) ¥ HEBGE

— 86 -




8569 L H#M:/ 8569 specific parts

[

[

=N
}ioa Pfts Eo. et u W Description N%mblﬁ
1 30101202 M 55 machine frame 1
2 30122036 A TR cover washer 1
3 30101201 Mk A # (W52 ) | arm cover (left) 1
4 3013002500 R BE AT 2H 14 adjusting bar assembly 1
5 30112102 AR needle bar cover 1
6 30201036 I 2% (B3R arm cover (top) 1
7 30101200 T4 handwheel 1
8 20711034 i s b2 R knob 3
9 20711034 i B W2 R knob 2

E1, @fid Ao, Ofric i,
F2. HATHRME568HL.




